
6

1

2

26

26

15

27

14

12

26

26
27

27

27

28

29

3

25

6

16
15 21

23

22

7

20

9

1918

18

18

1817

5
8

4

7

30

30
31

31

32

32
34

34

13

13

11

11

10

10

10
10

20

33

33

32

33

32

33

35

24
18



7

45-0579
REF QTY PART NO DESCRIPTION

1 1 41862 BED, CART
2 1 69831OR1 ASS'Y, FRAME                 
3 1 6-201OR1 ASS'Y, AXLE                  
4 1 2-216OR1 CHANNEL, HITCH               
5 1 2-217OR1 CHANNEL, HITCH FRONT         
6 1 28750OR1 CLEVIS, PIVOT                
7 2 2-234 WHEEL
8 1 23687BL3 BRACKET, HITCH                
9 1 43087 BOLT, HEX 3/8-16 X 1-1/4
10 4 43063 BOLT, HEX 5/16-18 X 1
11 2 43012 BOLT, HEX 1/4-20 X 3/4
12 2 41778 PLUG
13 2 41657 NUT, HEX 1/2-13 NYLOCK       
14 1 6-148 LATCH PIN BRACKET
15 4 43001 BOLT, HEX 3/8-16 X 1
16 1 HA23638 PIN, CLEVIS
17 1 714-0117         PIN, HAIR COTTER 5/32 X 3    
18 11 HA21362 NUT, HEX 3/8-16 NYLOC         

REF QTY PART NO DESCRIPTION
19 1 43015 NUT, HEX 3/8-16              
20 6 43407 BOLT, HEX 3/8-16 X 3/4
21 1 HA124934 NUT, HEX 1/2-20 JAM          
22 1 43353 WASHER, LOC 1/2              
23 1 R19172410 WASHER, .531 X 1.5 X .134    
24 1 44125 WASHER,.625 X 1 X .03            
25 1 47363 BOLT, 1/2-20 X 1-1/8         
26 4 46855 PIN, COTTER 3/16 X 2         
27 4 43528 WASHER, 1"
28 1 28704 PIN, CLEVIS
29 1 43055 PIN, HAIR 3/32 X 1.8         
30 2 47189 NUT, HEX 1/4-20 NYLOC        
31 2 43088 WASHER, .312 X .734 X .065   
32 4 47810 NUT, HEX .312-18 NYLOC       
33 4 43081 WASHER, .375 X .875 X .083   
34 2 46286 BOLT, HEX 1/2-13 X 3 
35 1 46991 WARNING LABEL

1 3-140 Owner's Manual


